
Survivability, Partitioning, and Recovery of Enveloped Viruses in
Untreated Municipal Wastewater
Yinyin Ye, Robert M. Ellenberg, Katherine E. Graham, and Krista R. Wigginton*

Department of Civil and Environmental Engineering, University of Michigan, Ann Arbor, Michigan 48109-2125, United States

*S Supporting Information

ABSTRACT: Many of the devastating pandemics and
outbreaks of the 20th and 21st centuries have involved
enveloped viruses, including influenza, HIV, SARS, MERS, and
Ebola. However, little is known about the presence and fate of
enveloped viruses in municipal wastewater. Here, we compared
the survival and partitioning behavior of two model enveloped
viruses (MHV and ϕ6) and two nonenveloped bacteriophages
(MS2 and T3) in raw wastewater samples. We showed that
MHV and ϕ6 remained infective on the time scale of days. Up
to 26% of the two enveloped viruses adsorbed to the solid
fraction of wastewater compared to 6% of the two non-
enveloped viruses. Based on this partitioning behavior, we
assessed and optimized methods for recovering enveloped
viruses from wastewater. Our optimized ultrafiltration method
resulted in mean recoveries (±SD) of 25.1% (±3.6%) and 18.2% (±9.5%) for the enveloped MHV and ϕ6, respectively, and
mean recoveries of 55.6% (±16.7%) and 85.5% (±24.5%) for the nonenveloped MS2 and T3, respectively. A maximum of 3.7%
of MHV and 2% of MS2 could be recovered from the solids. These results shed light on the environmental fate of an important
group of viruses and the presented methods will enable future research on enveloped viruses in water environments.

■ INTRODUCTION

Recent severe disease outbreaks caused by enveloped viruses,
such as Ebola, severe acute respiratory syndrome (SARS),
Middle East respiratory syndrome (MERS), and avian influenza
H5N1 have heightened fears of an imminent deadly viral
pandemic. The major transmission routes of these viruses
involved direct person-to-person contact or indirect contact
with contaminated objects.1,2 Human enveloped viruses are
often presumed to exist in low concentrations in human
excrement and undergo rapid inactivation in aqueous environ-
ments; however, several lines of evidence suggest these
assumptions are not always correct. The genes of coronaviruses
and avian influenzas have been detected in the feces of infected
individuals,3−9 and some enveloped viruses were measured in
wastewater biosolid residuals.10 Likewise, some enveloped
viruses can survive for days to weeks in pasteurized waste-
water.11−13 A review of virus T90 values (i.e., time to reach 90%
inactivation) suggests that avian influenza viruses survive just as
long, if not longer, than nonenveloped enteric viruses in some
aqueous environments.14 Based on this information, it is
therefore feasible that sewage and fecal-contaminated water
could serve as vectors for certain enveloped viruses. Indeed, a
SARS coronavirus outbreak in an apartment complex in Hong
Kong was attributed to the transport of viruses in wastewater to
the air ducts.15

The vast majority of studies on the presence and fate of
viruses in human waste and municipal wastewater have focused

on nonenveloped enteric viruses (e.g., adenoviruses, polio-
viruses, enteroviruses, noroviruses and rotaviruses).16−21 These
viruses replicate in human gut tissues and transmit diseases
primarily via the fecal-oral route. Due to the major role of water
and food in the transmission of enteric viruses, there are a
number of established methods for nonenveloped enteric virus
detection in complex environmental matrices. Enveloped
viruses differ structurally from nonenveloped viruses due to
the presence of a lipid bilayer membrane outside the viral
protein capsid, which contains proteins or glycoproteins. The
different functional groups on the outer surface of enveloped
viruses compared to nonenveloped viruses likely impact their
survival and partitioning behavior in aqueous environ-
ments.22−24 Likewise, methods to concentrate and recover
nonenveloped enteric viruses from wastewater and other
environmental matrices may not be suitable for enveloped
viruses. For example, lipid layers are sensitive to the detergents
and organic solvents25,26 that are commonly used to extract and
purify nonenveloped enteric viruses.
To address the paucity of data on the fate and recovery of

enveloped viruses in wastewater matrices, we studied the
survival and partitioning behavior of the human enveloped virus

Received: February 19, 2016
Revised: April 19, 2016
Accepted: April 25, 2016
Published: April 25, 2016

Article

pubs.acs.org/est

© 2016 American Chemical Society 5077 DOI: 10.1021/acs.est.6b00876
Environ. Sci. Technol. 2016, 50, 5077−5085

D
ow

nl
oa

de
d 

vi
a 

W
ill

ia
m

 T
of

fe
y 

on
 M

ar
ch

 1
2,

 2
02

0 
at

 1
6:

37
:2

7 
(U

T
C

).
Se

e 
ht

tp
s:

//p
ub

s.
ac

s.
or

g/
sh

ar
in

gg
ui

de
lin

es
 f

or
 o

pt
io

ns
 o

n 
ho

w
 to

 le
gi

tim
at

el
y 

sh
ar

e 
pu

bl
is

he
d 

ar
tic

le
s.

pubs.acs.org/est
http://dx.doi.org/10.1021/acs.est.6b00876


surrogates, murine hepatitis virus (MHV) and Pseudomonas
phage ϕ6, in pasteurized and unpasteurized wastewater. We
compared the inactivation kinetics and liquid−solid partitioning
of the two enveloped viruses with two nonenveloped virus
surrogates, Enterobacteria phage MS2 and T3. Furthermore, we
systematically tested the effectiveness of three virus recovery
methodsinitially developed for using on enteric virusesfor
extracting and concentrating enveloped viruses from both liquid
and solid fractions in wastewater. Finally, we proposed an
optimized ultrafiltration method for detecting both enveloped
and nonenveloped viruses.

■ MATERIALS AND METHODS

Wastewater Samples. Wastewater samples were collected
from the Ann Arbor Wastewater Treatment plant, an activated
sludge treatment plant serving roughly 115 000 people with an
average flow rate of 19 million gallons per day (MGD). Grab
samples were collected after wastewater equalization, screening,
and grit removal chambers, and just before the primary settling
tanks. All samples were collected and sealed in sterile plastic
bottles and then immediately transported on ice to laboratories
at the University of Michigan where they were stored at 4 °C
and analyzed within 24 h. Wastewater pH, total suspended
solids (TSS), volatile suspended solids (VSS), and total
chemical oxygen demand (COD) were measured with standard
methods.27

Virus Strains and Methods. We chose to study MHV
strain A59 and Pseudomonas phage ϕ6 because they are
common surrogates for human enveloped viruses (Table
1).11,13,28 We also studied two nonenveloped Enterobacteria
phages MS2 and T3 to allow for direct comparisons between
enveloped and nonenveloped virus inactivation, partitioning,
and recovery.29−31

MHV strain A59, and its supporting cell lines L2 and DBT,
were kindly provided by Dr. Leibowitz’s lab at Texas A&M
Health Science Center College of Medicine. L2 and DBT cells
were grown in Dulbecco’s Modified Eagle Medium (DMEM)
with 10% newborn calf serum, 1% L-glutamine, and 1%
penicillin/streptomycin, and incubated at 37 °C with 5% CO2.
MHV stocks were propagated in DBT and titered by plaque
assay on L2 according to a published protocol.32 After
amplification, MHV stocks were centrifuged at 3000g for 10
min, and then filtered through a 0.22 μm poly(ether sulfone)
(PES) membrane (Millipore, USA), in order to remove cell
debris and aggregated viruses. The MHV stocks (∼106 PFU
mL−1) were stored at −80 °C.
ϕ6 and its bacterial host Pseudomonas syringae were kindly

provided by Dr. Linsey Marr’s lab at Virginia Tech. P. syringae
was grown in Luria−Bertani (LB) medium containing 5 g L−1

NaCl at 26 °C. To propagate ϕ6 stocks, soft LB-agar (0.7%
agar) layers were removed from the double-layer plates, and
dissolved in 3 mL of LB medium.33 The recovered viruses were
purified with centrifugation at 3000g for 10 min at 4 °C and
filtration through 0.22 μm PES membranes. The ϕ6 stocks
(∼1010 PFU mL−1) were stored at 4 °C.

MS2 (ATCC 15597-B1) and T3 (recovered from ATCC
11303-B4), and their corresponding Escherichia coli hosts
ATCC 15597 and ATCC 11303, respectively, were purchased
from American Type Culture Collection (ATCC). The MS2
and T3 were propagated and assayed in their E. coli hosts based
on published methods.34,35 The viruses were purified with an
Econo Fast Protein Liquid Chromatography system (Bio-Rad)
equipped with a HiPrep Sephacryl S-400 HR column (GE).
The collected viral fraction was concentrated with 100 kDa
Amicon ultracentrifugal filters (Millipore), and filtered through
a 0.22 μm PES membrane filter. The final MS2 and T3 stocks
(∼1011 PFU mL−1) were stored in phosphate buffer (5 mM
NaH2PO4 and 10 mM NaCl, pH 7.5) at 4 °C.

Survivability Experiments. Virus surrogates were spiked
into 30 mL samples of unpasteurized and pasteurized
wastewater to final concentrations of 3 × 104 PFU mL−1 for
MHV and 58 × 105 PFU mL−1 for ϕ6, MS2 and T3; the
lower MHV concentrations were due to the lower MHV stock
concentrations. Wastewater was pasteurized by heating to 70
°C for 3 h; this treatment is consistent with previous studies
involving enveloped virus survival in pasteurized waste-
water.11,13 Wastewater samples were quickly mixed after viruses
were added, titered for the initial virus concentrations, and then
incubated at 25 or 10 °C to mimic typical summer and winter
wastewater temperatures. Aliquots of wastewater were removed
at specific incubation times and infective virus concentrations
were enumerated with plaque assays. The wastewater samples
were diluted at least 10-fold to minimize wastewater effects on
the host cells. Replicate experiments (n = 3) were conducted in
wastewater samples collected on different days to incorporate
potential impacts of wastewater variation on virus survivability.

Partitioning Experiments. To evaluate the kinetics and
extent of virus sorption to wastewater solids, the virus
surrogates were spiked into 30 mL samples of untreated
wastewater and wastewater with solids removed via centrifu-
gation at 30 000g for 10 min. (i.e., solids-removed samples).
This centrifugation treatment, which was previously shown to
remove solids less than 0.3 μm in diameter,36 consistently
removed 8595% of the TSS in our wastewater samples (SI
Table S2). Samples were spiked to achieve final virus
concentrations of 5 × 104 PFU mL−1 for MHV, and 68 ×
105 PFU mL−1 for ϕ6, MS2, and T3these were low enough
to be feasible concentrations present in wastewater (<106 PFU
mL−1) and high enough that more than 99% loss could be
quantified with plaque assays. The spiked samples were stirred
and then incubated at 4 °C; this temperature is at the low-end
of mean municipal wastewater temperatures in the U.S. (327
°C)37 and was selected to minimize virus inactivation through
the duration of the experiment. At various incubation times,
aliquots of the untreated and solids-removed samples were
centrifuged at 30 000g for 10 min, and the centrates were
assayed for infective viruses.
Virus inactivation and sorption kinetics in wastewater batch

reactors were analyzed with an approach proposed by Grant et
al. that accounts for virus sorption and desorption from

Table 1. Characteristics of Tested Viruses

virus structure family/genus genome type genome size (Kb) particle size (nm)

MHV enveloped Coronaviridae/Coronavirus (+)ssRNA 32 100
ϕ6 enveloped Cystoviridae/Cystovirus segmented dsRNA 13.5 80
MS2 nonenveloped Leviviridae/Levivirus (+)ssRNA 3.6 25
T3 nonenveloped Podoviridae/T7-like viruses dsDNA 38.2 50 × 20 (tail)

Environmental Science & Technology Article

DOI: 10.1021/acs.est.6b00876
Environ. Sci. Technol. 2016, 50, 5077−5085

5078

http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b00876/suppl_file/es6b00876_si_001.pdf
http://pubs.acs.org/doi/suppl/10.1021/acs.est.6b00876/suppl_file/es6b00876_si_001.pdf
http://dx.doi.org/10.1021/acs.est.6b00876


sorbents, as well as inactivation in the liquid and solid